

## Review Article

OPEN  ACCESS



# Optimizing Immunosuppression in Glomerular Diseases

Jacob George<sup>1,2,3,4\*</sup>  and Rohan Jacob<sup>5</sup>

<sup>1</sup>SUT Hospital, Thiruvananthapuram, India; <sup>2</sup>Cosmopolitan Hospital, Thiruvananthapuram, India; <sup>3</sup>SK Hospital, Thiruvananthapuram, India; <sup>4</sup>PRS Hospital, Thiruvananthapuram, India; <sup>5</sup>Max Super Speciality Hospital, New Delhi, India

\*Correspondence to: Jacob George, Senior consultant Nephrologist, SUT Hospitals, Pattom, Thiruvananthapuram 695011, India. ORCID: <https://orcid.org/0000-0002-6592-3215>. Tel:+91-9447143992, E-mail: [drjacobgeo@gmail.com](mailto:drjacobgeo@gmail.com)

Citation of this article: George J, Jacob R. Optimizing Immunosuppression in Glomerular Diseases. *Nat Cell Sci* 2024;2(1):28–41. doi: 10.61474/ncs.2024.00006.

## Abstract

Dysregulation of the immune system can cause various glomerular diseases. Immunosuppressive drugs may be required to manage or retard their progression. Though a variety of immunosuppressive agents are available, there is seldom consensus on the choice of drugs, their combination, frequency, and duration. As most of these drugs have significant toxicity and can contribute to morbidity and mortality, their use should be optimized to obtain the best clinical effects while minimizing their adverse effects and cost. Herein, we review the published data on various drugs to treat common glomerular diseases like idiopathic nephrotic syndrome, primary membranous nephropathy, immunoglobulin A nephropathy, lupus nephritis, and renal vasculitis as the information may help to optimize individualized immunosuppressive treatment of these diseases.

**Keywords:** Immunosuppressive drugs; Idiopathic nephrotic syndrome; Membranous nephropathy; IgA nephropathy; Lupus nephritis; Renal vasculitis; Cost-effective immunosuppression.

## Introduction

Glomerular diseases are a major cause of renal diseases worldwide and account for almost 25% of nondiabetic chronic kidney diseases.<sup>1</sup> Several of them can progress to end stage renal disease and are an important cause of morbidity and mortality. Dysregulation of the immune system with resultant immune-mediated renal injury is the predominant pathogenic cause of most glomerular diseases.<sup>2</sup> Hence, immunosuppressant drugs form the mainstay of treatment for most of them.

Nevertheless, suppressing the immune system can be fraught with danger as it alters the host defense systems, thus predisposing patients to the risk of infections and even malignancies.<sup>3</sup> Tolerability of these immunosuppressants is also a major problem as a prolonged duration of treatment may be necessary. To add to these concerns, the financial implications of using immunosuppressive agents often limit their use in conventional dosages and frequencies, with cost-cutting measures frequently employed in lower economic countries. Strategies for using the optimal dose and choice of drugs in order to attain the desired clinical benefit with better tolerability and cost advantages could have significant therapeutic benefits in the management of these patients. Consensus on the ideal choice of drugs, need for combination, dose, frequency, and duration is often lacking, with guidelines changing frequently. Literature evidence on clinical efficacy with the least immunosuppression may help to develop ideal management strategies for glomerular diseases.

## Immunosuppression in glomerular diseases

The most common glomerular diseases that often require therapeutic immunosuppression worldwide include idiopathic nephrotic syndrome, immunoglobulin A (IgA) nephropathy, primary membranous nephropathy (MN), lupus nephritis, and renal vasculitis.

## Idiopathic nephrotic syndrome

More than 75% of idiopathic nephrotic syndrome cases in childhood are steroid responsive and are managed as presumed minimal change disease (MCD) without a renal biopsy.<sup>4,5</sup> In those with frequently relapsing or steroid-dependent nephrotic syndrome (SDNS), renal biopsy reveals MCD in the majority of cases and focal segmental glomerulosclerosis or mesangial proliferation in some.<sup>6</sup> In adults with nephrotic syndrome, the need for immunosuppression is decided after a renal biopsy.<sup>7</sup> Unlike in children, MCD accounts for only 30% of idiopathic nephrotic syndrome in adults.<sup>8</sup>

### Treatment with corticosteroids

Treatment of childhood nephrotic syndrome dramatically changed with the advent of corticosteroids in the 1950s, with almost 90% responding to a 4–6-week course.<sup>3</sup> The suggested dose is 60 mg/m<sup>2</sup> (or 2 mg/kg) of prednisolone for 4 weeks followed by conversion to a reduced dose (40 mg/m<sup>2</sup> per dose) on alternate days for 4 weeks.<sup>9</sup> Though initially it

Received: January 14, 2024 | Revised: February 20, 2024 | Accepted: March 11, 2024 | Published online: March 30, 2024

was suggested that steroids may be given in divided doses, giving it as a single morning dose had a similar effect with less toxicity.<sup>10</sup> Reducing the duration to 2 weeks after attaining remission was shown to be noninferior to the 4-week therapy.<sup>11</sup> The high prevalence of relapse with the 4-week therapy prompted suggestions to increase the initial duration of daily steroids to 6 weeks and then to administer it on alternate days for 6 weeks, with a reported benefit in some studies,<sup>12</sup> but not others where extending initial prednisolone treatment in a randomized control trial from 3 to 6 months did not significantly influence the course of illness in children with steroid-sensitive nephrotic syndrome.<sup>13</sup> Unfortunately, around 70% of patients relapse despite prompt initial response necessitating further therapy. Patients who relapse two or more times within 6 months or four or more times within 12 months are termed as having frequent relapsing nephrotic syndrome (FRNS), and those having two relapses with a steroid taper or within 1 month of ending therapy are termed as having SDNS, which may require prolonged exposure to steroids.<sup>14</sup>

It is recommended that relapses are treated with a single daily dose of 2 mg/kg/day or 60 mg/m<sup>2</sup>/day (maximum of 60 mg) until complete remission (urine protein creatinine ratio ≤ 20 mg/mmol or negative, or trace dipstick on three or more consecutive days) and then decreased to alternate days (1.5 mg/kg/dose or 40 mg/m<sup>2</sup>/dose, maximum of 40 mg) for 4 weeks.<sup>3</sup> This can result in significant toxicity like growth retardation, steroid facies, obesity, hypertension, diabetes mellitus, bone abnormalities, weight gain, psychiatric disorders, gastrointestinal bleeding, and long-term cardiovascular disease.<sup>15</sup> Decreasing the cumulative steroid doses to the minimum to achieve and maintain remission would be ideal. Yet some centers advocate a prolonged steroid course of several months to years in doses of around 0.25 mg/kg/day or 0.5 mg/kg on alternate days in frequent relapsers, with the aim to decrease relapses and limit high-dose steroids in the latter situation.<sup>16</sup> Though this may be cost effective, it is associated with significant steroid toxicity.

In adults, MCD is steroid sensitive, but steroid resistance is seen in 5–20% of cases.<sup>17</sup> They may need a longer initial duration, and the response is less than that for children.<sup>18</sup> Although 95% of children attain remission by 8 weeks, only 50–75% of adults do so. When steroid resistance is observed, focal segmental glomerulosclerosis is often noted on re-examination of the initial biopsy or on rebiopsy.<sup>19</sup>

Additional immunosuppression may be needed for FRNS and SDNS patients, while it is occasionally used for those with steroid-resistant nephrotic syndrome.<sup>17</sup> In adults, the initial course of prednisone is given at a dose of 1 mg/kg (up to 80 mg) once daily in the morning or 2 mg/kg (up to 120 mg) on alternate days. The administration of steroids on alternate days has been shown to have fewer side effects and a comparable efficacy.<sup>20</sup> A longer treatment duration for up to 16 weeks is recommended, even if early remission is obtained.<sup>7</sup>

Relapses occur in 65–80% of adults with MCD, with the majority happening within the first 3–6 months. Frequent relapse is seen in 10–30% of cases, and 15–30% of cases are steroid dependent.<sup>6</sup> Because the repeated use of steroids in FRNS and SDNS increases the risk of severe adverse events, the use of extremely “low-dose” prednisone or steroid-sparing immunosuppressive agents, such as alkylating agents (cyclophosphamide), antimetabolites (mycophenolate mofetil; MMF), or calcineurin inhibitors (CNIs; e.g.,

cyclosporin or tacrolimus), is advocated. They may also be used in those with obesity and diabetes mellitus, in whom a steroid-sparing approach may have advantages.<sup>21</sup>

### Treatment with cyclophosphamide

Cyclophosphamide at a daily dose of 2 mg/kg for 12 weeks or 3 mg/kg for 8 weeks has been tried in relapsing nephrotic syndrome patients to prevent or reduce relapses, preferably after attaining remission and thereby decreasing overall steroid exposure.<sup>3</sup> Subsequent courses may occasionally be required, though it is recommended that the cumulative cyclophosphamide dose should not exceed 168 mg/kg to limit bone marrow suppression and gonadal toxicity in children.<sup>22</sup> Administering monthly boluses of cyclophosphamide at 500 mg/m<sup>2</sup> has been tried for up to 6 months to achieve a longer duration with a lower cumulative dose and better compliance in the pediatric group.<sup>23</sup> In adults, after attaining a remission with prednisone, treatment with oral cyclophosphamide is initiated at 1–2 mg/kg/day, and treatment is given for 8–12 weeks. It is advisable to monitor the white blood count weekly and to adjust the dose to prevent leukopenia (count <3,000/mm<sup>3</sup>). The cumulative dose of cyclophosphamide given for 8–12 weeks is generally well under that associated with infertility (>200–300 mg/kg) or malignancy (cumulative dose of >36 g).<sup>7</sup> Once on cyclophosphamide, the prednisone dose is tapered over 4 weeks. This often results in a remission rate of up to 80%, with a relapse rate of <10% at 1 year.<sup>24</sup>

### Treatment with chlorambucil

Chlorambucil is another alkylating agent used to prevent relapses. A dose of 0.2 mg/kg for 8 weeks has been used, but it has been largely replaced by cyclophosphamide due to its wider availability and tolerability.<sup>25</sup>

### Treatment with CNIs

CNIs have been widely used to treat FRNS and SDNS as they have the ability to reduce the cumulative steroid dose. Initially, cyclosporine was used in two divided doses of 3–5 mg/kg. Monitoring the drug levels and targeting the dose to keep the C0 (trough) levels around 75–100 nmol/L or the C2 levels between 150–300 nmol/L has been beneficial for optimizing the dose needed. Targeting the dose to be 50% of the standard area-under-the-curve dose can result in a significant reduction in the cyclosporine dose.<sup>26</sup> Relapse of nephrotic syndrome is frequent during cyclosporin tapering, often leading to the need for long-term treatment resulting in a tradeoff of steroid dependency for cyclosporin dependency and the potential for associated nephrotoxicity.<sup>27</sup> To minimize the potential for cyclosporin nephrotoxicity, the dose should be slowly tapered to the lowest dose that maintains a remission.<sup>28</sup>

The later availability of tacrolimus has made it more acceptable due to fewer cosmetic side effects and a better efficacy at a dose of 0.1–0.2 mg/kg in two divided doses to a target C0 level of 3–7 ng/dL. It has been shown that the CNI blood levels are dependent on the ability to metabolize the drug, which may be inherited based on the CYP3A genetic polymorphism. Those with low levels of the genetically determined enzyme may achieve the desired target therapeutic blood levels with a lower dose.<sup>29</sup> Concomitant use of drugs that can inhibit the metabolism of the CYP450 pathway, like ketoconazole, erythromycin, and diltiazem, could aid in re-

ducing the dose needed for adequate blood levels.<sup>30</sup> The main drawbacks of CNIs are the need for prolonged therapy, relapses on tapering, and nephrotoxicity, which may necessitate renal biopsy for its early detection, making it a less-than-ideal immunosuppressant in FRNS and SDNS, even though micro-emulsified cyclosporine may have less nephrotoxicity.<sup>31</sup> The risk of new-onset diabetes mellitus with tacrolimus is also of concern.

#### Treatment with MMF

The use of MMF at a dose of 1,200 mg/m<sup>2</sup>/day divided into two doses has been shown to be effective in the treatment of FRNS and SDNS with MCD. However, patients treated with MMF often tend to relapse when the drug is discontinued, resulting in MMF dependence.<sup>32</sup> Hence, this often requires a prolonged duration of treatment and may not be cost effective.

#### Treatment with levamisole

Levamisole is an immunomodulatory drug that has been shown to decrease the frequency of relapse and steroid exposure in FRNS patients at a dose of 2–2.5 mg/kg three times a week for 6–12 months.<sup>33</sup> Though generally well tolerated and cheap, its low efficacy compared to other drugs has limited its widespread use.

#### Treatment with rituximab

Rituximab is a monoclonal antibody targeting CD20 B cells, resulting in the suppression of nephrotic syndrome. It was found to be effective in preventing relapses in MCD in the pediatric population as well as in adults.<sup>34</sup> The appropriate dose and duration, however, are still contentious. The high dose and frequency used for treating B-cell lymphoproliferative disorders (375 mg/m<sup>2</sup> weekly for 4 doses) was extrapolated for the management of FRNS and SDNS. The resultant high cost and uncertainty of long-term effects might have accounted for it not being considered as the initial choice in this setting.<sup>3</sup> Yet, there are suggestions that a lower initial dose of 100 mg and targeting subsequent doses based on the CD19 count and clinical response may suffice to produce adequate and prolonged suppression of B cells with a significant benefit in preventing relapses.<sup>35</sup> The relatively lower cumulative dose, lower cost, tolerability, lack of nephrotoxicity, shorter duration, and efficacy compared to those of drugs like CNIs and MMF make it attractive as a possible first-line medication to prevent relapses once remission has been achieved. The significantly lower cost of immunosuppression may benefit low-income nations and those not having insurance coverage or government funding.

#### Recommended treatments

It appears that initial daily prednisolone treatment for 4–6 weeks, followed by 6 weeks of alternate-day steroid treatment and abrupt stopping may reduce relapses. Once relapse takes place, giving daily steroids until remission occurs for three consecutive days and then shifting to alternate days for around 6 weeks appears to be effective with the least amount of steroid toxicity. Using low-dose rituximab in FRNS and SDNS patients once remission occurs and targeting the next dose based on the B-cell reconstitution has been shown to be effective in some individuals in single-center studies, providing the least cost and toxicity. Larger

randomized multicenter trials may be needed to see if this holds true for the majority of patients across the world.

## MN

MN is a common cause of nephrotic syndrome in adults that is characterized by the presence of IgG deposition in the subepithelial space of glomerular capillaries and glomerular basement membrane thickening. It is broadly classified as primary, when there is no underlying systemic illness or infection, and secondary, which may be associated with infections, drug use, or systemic disorders. The treatment of secondary MN is primarily aimed at managing the underlying cause. Primary MN has been associated with antibodies directed against phospholipase A2 receptor (PLA2R), which is located in the glomerular basement membrane in 70% of cases, while it has been associated with other antibodies in the rest.<sup>36,37</sup> As some patients with primary MN can go into spontaneous remission and many patients are at low risk of progression because proteinuria may subside with drugs targeting the renin–angiotensin–aldosterone system, immunosuppressive therapy in MN is generally reserved for those at a high risk of progression, like those with proteinuria exceeding 4 g/day, those with renal dysfunction, and those in whom proteinuria fails to respond to renin–angiotensin–aldosterone system blockade.<sup>1</sup> As steroids alone have not been effective in attaining remission and decreasing proteinuria, they are often combined with cytotoxic agents like chlorambucil or cyclophosphamide,<sup>38</sup> CNIs like cyclosporine or tacrolimus,<sup>39</sup> and agents targeting B cells like rituximab,<sup>40,41</sup> ofatumumab, and obinutuzumab.<sup>42,43</sup> A six-month course starting with three daily boluses of 1 g of methyl prednisolone followed by 27 days of oral prednisolone (0.5 mg/kg) and repeated on the third and fifth months, with daily oral chlorambucil (0.2 mg/kg) in the second, fourth, and sixth months could induce remission in almost 70% of patients.<sup>44</sup> Using a lower dose of 500 mg instead of 1 g of methyl prednisolone was also found to be effective, suggesting a better tolerability.<sup>45</sup> In the modified Ponticelli regime, cyclophosphamide (2 mg/kg) was substituted for chlorambucil, with more than 50% of patients responding after 6 months and a better tolerability.<sup>46</sup> However, in those who fail to respond or in those who relapse, there are concerns about giving subsequent cycles due to risk of infection, bone marrow suppression, hemorrhagic cystitis, infertility, and malignancies when the dose exceeds 20 g, suggesting need for alternate immunosuppressive agents.<sup>47</sup> CNIs like cyclosporine have been used at a dose of 3–5 mg/kg, aiming to keep a trough blood level of 125–225 ng/mL, with 75% of patients going into remission by 6 months. In addition, tacrolimus at a dose of 0.75–1 mg/kg has been used to keep a trough level of 5–8 ng/mL.<sup>39</sup> However, the response to CNIs is inferior to that of the modified Ponticelli regime, with higher relapse rates and the need for a longer duration with the risk of relapse occurring on tapering or withdrawal.<sup>48</sup> CNIs also are associated with the risk of nephrotoxicity, thus making its prolonged use less than ideal. As antibodies against PLA2R antigens and other antigens have been implicated in the majority of primary MN,<sup>36</sup> B cell-directed therapies like rituximab have been tried and shown to be noninferior to cyclosporine,<sup>49</sup> though it was inferior when the PLA2R antibody titers were high.<sup>50</sup> However, there is no consensus on the ideal dose

and frequency. A high dose of 1–2 g was initially used, with the subsequent dose being given weekly or fortnightly, without a protocol for targeting the subsequent dose based on monitoring the CD19 count. Some centers decided on giving subsequent doses based on the CD19 counts and PLA2R antibody titers. Such a strategy showed a similar efficacy with a lower cost and total dose of rituximab.<sup>40</sup> Even a single low dose of rituximab has been shown to decrease the CD19 B-cell count and induce remission.<sup>35,51,52</sup>

Giving 500 mg of methylprednisolone instead of 1 g and substituting cyclophosphamide for chlorambucil in the Poncilli regime appears to have a lower toxicity and comparable efficacy.<sup>44</sup> Rituximab may have a better tolerability than other nonsteroidal alternatives; and in a low dose, it may be cheaper. While low-dose rituximab and targeting subsequent boosters based on the CD19 B-cell reconstitution has shown efficacy with cost benefits in some single-center studies, even larger more frequent doses of rituximab have not shown efficacy in all cases. It is possible that there could be differing responses to rituximab based on the individual. There is also a chance that those who respond to higher doses of rituximab may have responded to a lower dose. This raises the suggestion that a lower dose should be given initially and then a higher dose should be subsequently administered if the response is unsatisfactory, depending on the CD19 count as well as an increase in the PLA2R antibody titer. Controlled multicenter studies comparing lower initial dose of rituximab and CD19 count-based boosters with a conventional higher dose and CD19 count targeted boosters with an adequate sample size and a prolonged follow-up period may help to clarify the best protocol.

## IgA nephropathy

IgA nephropathy is the most common type of glomerulonephritis worldwide. It is characterized by predominant deposition of IgA in the kidney. In addition, increased mucosal B-cell production of galactose-deficient polyclonal IgA1 (plgA1) and subsequent deposition of IgG-plgA1 complexes in the glomerulus can lead to complement, cytokine, and chemokine activation with mesangial cell proliferation, inflammation, and kidney damage.<sup>53</sup> Though initial studies have suggested some benefit with corticosteroids in reducing progression,<sup>54</sup> it was associated with serious adverse effects due to infections and even death following a trial of methylprednisolone, resulting in early halting in the TESTING trial.<sup>55</sup> Others (Stop-IgAN Trial) also have observed no benefit in attaining remission with steroids and other immunosuppressants compared to supportive care in a follow-up of up to 10 years, with more adverse effects with the former.<sup>56</sup>

Though MMF at a dose of 1.5 g/day for 12 months was shown to have renal protection in progressive IgA nephropathy, it was confined to a Chinese cohort.<sup>57</sup> No benefit was seen in trials conducted in other countries.<sup>58</sup> It is possible that benefits of immunosuppression may be restricted to patients having associated crescentic glomerulonephritis, endothelial proliferation, and if proteinuria persists despite nonimmunosuppressive medication for at least 90 days.<sup>59,60</sup>

As the lymphoid follicles at the level of Peyer's patches of the distal ileum may be the cause of excess plgA1 production, it was felt that targeted therapy of the B cells in the ileum by using budesonide at a dose of 16 mg/day for up to 9 months

was the best treatment. As budesonide undergoes extensive first pass metabolism, there is minimal systemic absorption and few side effects with a decrease in proteinuria and renal protection.<sup>61</sup> Drugs targeting both endothelin type A and angiotensin receptors like sparsentan at a dose of 400 mg are being evaluated; if they are found to be effective, they may mitigate the need for immunosuppressants.<sup>62</sup> Recent observations also have suggested a beneficial role of sodium/glucose cotransporter 2 inhibitors like dapagliflozin at a dose of 10 mg/day, which could also avoid the need for immunosuppression.<sup>63</sup> Though rituximab targets circulating B cells, it has not been shown to be effective, possibly because of the lack of inhibition of tissue or mucosal B cells.<sup>64</sup>

Indications for systemic steroids and other immunosuppressants in IgA nephropathy appear to be dwindling with recent trials. Probably, they may be reserved for those with progressive renal failure, crescentic variants, or if nephrotic range proteinuria persists despite supportive treatment. If shown to be effective in large multicenter trials, the local delivery of budesonide, dapagliflozin, dual endothelin and angiotensin receptor blockers may avoid the systemic toxicity of steroids and other immunosuppressants in several cases.

## Lupus nephritis

Systemic lupus erythematosus is an autoimmune disease with autoantibodies targeting various organs. The kidneys tend to be affected in around 60% of cases. Decisions regarding the type of immunosuppression needed to decrease the production of autoantibodies in lupus nephritis patients are mostly based on the histological class. While steroids alone may suffice in class I and class II lupus nephritis, they may need to be combined with additional immunosuppressants, such as common cytotoxic agents like cyclophosphamide, mycophenolic acid derivatives, and occasionally azathioprine in classes III, IV, and V.<sup>65</sup> Most proliferative lupus patients are treated with three doses of methyl prednisolone (0.5–1.5 g) followed by oral steroids at 0.5–1 mg/kg daily for 2–4 months and then tapered. The previously poor outcome of proliferative lupus nephritis patients dramatically changed with the National Institutes of Health regime of adding six monthly boluses of cyclophosphamide at a dose of 0.5–1 g/m<sup>2</sup> followed by six more doses given at three-month intervals.<sup>66</sup> However, this was associated with the risk of gonadal toxicity, bone marrow suppression, and future malignancies.<sup>47</sup> The Euro lupus regime used a lower dose of 500 mg of cyclophosphamide at 2-week intervals for six doses with comparable efficacy.<sup>67</sup> Meanwhile, MMF at a dose of 2–3 g/day was found to be noninferior to cyclophosphamide in the induction phase, with better tolerability.<sup>68</sup> There are also some single-center reports of azathioprine being comparable to cyclophosphamide in the initial phase.<sup>69</sup> For maintenance therapy after the initial induction therapy, both azathioprine and mycophenolate have been used as alternatives to the National Institutes of Health protocol of cyclophosphamide, showing a better safety profile. While there are reports of MMF at a dose of 2 g daily being superior to azathioprine at a dose of 2 mg/kg in preventing relapses in the maintenance phase,<sup>70,71</sup> other studies did not show superiority of MMF.<sup>72</sup> Moreover, azathioprine was superior to mycophenolate in the maintenance phase of renal vasculitis.<sup>73</sup> These results suggest the need for further multicenter trials comparing the

roles of azathioprine and mycophenolate in the maintenance phase of lupus nephritis. If found to be noninferior, azathioprine could be a cheaper alternative in the maintenance phase of lupus nephritis.

In patients who failed to respond to these drugs, the addition of CNIs like cyclosporine and tacrolimus was found to be beneficial.<sup>74</sup> CNIs also have been used in lupus complicating pregnancy with maternal and fetal acceptability.<sup>75</sup> In cases resistant to conventional therapies, rituximab has been tried with limited success. Recently, belimumab,<sup>76,77</sup> a monoclonal antibody targeting B cells, and a novel CNI called voclosporin also have been tried in resistant lupus nephritis.<sup>78</sup>

In addition, the use of autologous T cells from patients with systemic lupus erythematosus transduced with anti-CD19 chimeric antigen receptor was shown to induce and maintain remission for up to 8–12 months in refractory lupus patients.<sup>79</sup> If further multicenter studies confirm its efficacy, this method could help to reduce immunosuppression in lupus patients.

The Euro-Lupus regime as induction and azathioprine as maintenance appears to be the regime offering minimal side effects and cost-effective immunosuppression. Other protocols should be restricted to those who fail to respond or have other reasons where this might not be ideal. The use of chimeric antigen receptor T cells transduced with anti-CD19 antibodies could result in less immunosuppression in lupus nephritis patients in the future.

## Renal vasculitis

The kidneys are a common target of systemic vasculitides like microscopic polyangiitis, granulomatosis with polyangiitis, eosinophilic granulomatous polyangiitis, IgA vasculitis, cryoglobulinemic vasculitis, etc. The majority of renal vasculitis cases are associated with antineutrophil cytoplasmic antibodies (ANCA), which may be directed against proteinase 3 or myeloperoxidase. Immunosuppression has drastically reduced mortality, with remission rates of 53–90%; hence, it is a cornerstone therapy.<sup>80</sup> Yet infections due to immunosuppression along with malignancy and cardiovascular disease are the major cause of death at 1 year after the onset of treatment rather than active disease.<sup>81</sup> Tailored and personalized immunosuppressive therapies may thus be needed to avoid over-immunosuppression.

Immunosuppression commonly includes initial induction treatment aiming to attain remission within the first 3 months with methyl prednisolone pulses followed by oral steroids (prednisolone at 1 mg/kg) and varying combinations of cyclophosphamide, rituximab, and azathioprine. While cyclophosphamide has been found to be effective, its limitation is the risk of cumulative dose-related toxicity as vasculitis generally requires a prolonged course and relapses are not infrequent. Oral cyclophosphamide at a dose of 1–2 mg/kg for 6 months or more has been shown to have more toxicity than single monthly boluses of 500 mg/m<sup>2</sup> in the CYCLOPS trial, with comparable efficacy; hence, it seems to be less preferred.<sup>82</sup>

Rituximab may have a better tolerability than cyclophosphamide. When comparing multiple boluses of rituximab versus oral cyclophosphamide, it was found to be noninferior, with a better tolerability and higher remission rates.<sup>83,84</sup> This was also shown when rituximab was compared to monthly cyclophosphamide boluses.<sup>85</sup> This finding suggests that

rituximab could be a better alternative to cyclophosphamide and may be the best first-line treatment.<sup>86</sup> Though a dose of 375 mg/m<sup>2</sup> weekly for 4 weeks initially has been tried, there is no consensus on the dose or frequency of initial and subsequent boluses.<sup>85,86</sup> Moreover, there are no guidelines on titrating the doses to keep the CD19 count suppressed or deciding on further boosters depending on B-cell repopulation. If studies show that the clinical efficacy could be decided on B-cell suppression, it could help to limit the initial dose as well as decrease the frequency of administration of rituximab as has been shown to be effective when rituximab was used in SDNS and MN.<sup>35</sup> Determination of the effect of rituximab on decreasing ANCA titers, proteinuria, and stabilizing renal functions also may need multicenter trials for clarification on its appropriate dose and frequency.

MMF given orally at a dose of 2–3 g daily had comparable remission rates as pulse cyclophosphamide by the sixth month, but those taking it had more subsequent relapses. Furthermore, considering the clinical and cost effectiveness, this drug may not be ideal.<sup>87</sup>

Maintenance immunosuppression after the induction phase is necessary as relapses are frequent. A regime that is more effective in preventing relapses would be advantageous. The CYCAZAREM trial found that azathioprine was as effective as cyclophosphamide in preventing relapses, with a better safety profile.<sup>88</sup> Meanwhile, the IMPROVE trial showed that MMF was associated with more relapses compared to azathioprine.<sup>73</sup>

Subsequently, the MAINRITSAN study demonstrated that rituximab at a biannual dose of 500 mg was better than azathioprine in preventing relapses.<sup>89</sup> However, the optimal dose of rituximab in preventing relapses is unclear, with 1 g every four months being used in the RITAXAREM trial. As relapses are more common with proteinase 3 ANCA vasculitis, these patients may need a longer duration of maintenance therapy than others, which may extent to 4–5 years. As there is a possibility of developing antirituximab antibodies that may affect its action, alternate humanized antibodies against B cells like ofatumumab may have a role in this setting.<sup>90</sup> Whether monitoring the CD19 B-cell count or deciding the need for subsequent boluses based on the B-cell reconstitution is useful needs further study, although the MAINRITSAN II study reported relapses even when B cells were suppressed.<sup>91</sup> Recent studies have suggested CD19-targeting chimeric antigen receptor T cells can be useful in several autoimmune disorders, and it may be possible to limit the cumulative dose of drugs for total immunosuppression.<sup>92</sup>

Steroids given initially as pulse methyl prednisolone followed by oral prednisolone and monthly cyclophosphamide boluses for 6 months followed by prednisolone and azathioprine as maintenance appears to be an effective, better tolerated, and a cheaper option. In addition, rituximab may have a role in those prone for frequent relapses like those with proteinase 3-associated ANCA vasculitis. Nevertheless, the role of CD19-targeted initial and booster doses needs further study.

**Table 1** shows the details of drugs used in common glomerular diseases, the rationale for their use as per the pathogenetic mechanisms, dose, adverse effects, and comments regarding their choice. Suggestions based on the literature review of possible methods for optimizing immunosuppression are summarized in **Table 2**.<sup>10-12,20,23,26,30,35,45,46,51,52,59-63,67,69,72,78,79</sup>

**Table 1. Summary of rationale, dosage, adverse effects and comments on use of commonly used drugs various glomerular diseases**

Glomerular disease	Postulated pathogenesis	Treatment modalities	Dosage	Postulated mechanisms	Adverse effects	Comments
Idiopathic nephrotic syndrome	a) Disorder of T cells b) Circulating permeability factors c) Disorder of B cells	Corticosteroids	60 mg/m <sup>2</sup> or 2 mg/kg daily initially and later alternate days	Inhibits T cells May decrease circulating permeability factors	Steroid facies Growth retardation Obesity Diabetes mellitus Bone abnormalities	Drug of first choice May need alternate drugs in case of relapses
		Cyclophosphamide	2–2.5 mg/kg monthly pulses	Inhibits T cells May decrease circulating permeability factors	Bone marrow suppression Gonadal toxicity Alopecia Haemorrhagic cystitis	Useful in steroid dependent and frequently relapsers
		Chlorambucil	0.2 mg/kg	Targets T,B cells	Bone marrow suppression	Rarely used at present due to toxicity
		Cyclosporine	3–5 mg/kg	Targets T,B cells, decreases permeability factors Decreases proteinuria due to hemodynamic effects	Hirsutism Gingival hyperplasia Diabetes mellitus Nephrotoxicity	Used in relapsers High chance of relapse on withdrawal Nephrotoxicity could limit its prolonged use
		Tacrolimus Mycophenolate Mofetil	0.1 to 0.2 mg/kg 1–2 gm/day	Targets T, B cells	Bone marrow suppression	Needs prolonged duration Costly
		Levamisole	2–2.5 mg/kg twice a week	Immunomodulator	Minimal side effects	Needs prolonged duration Limited efficacy
		Rituximab	100 mg to 375 mg/m <sup>2</sup> in varying frequency	B cell depletion by targeting CD19 cells	Pyrogenic reactions Activation of Hepatitis B Rash, Bronchospasm	Dose highly variable No consensus on appropriate dose Highly effective in frequent relapsers and steroid dependent nephrotic syndrome

(continued)

Table 1. (continued)

Glomerular disease	Postulated pathogenesis	Treatment modalities	Dosage	Postulated mechanisms	Adverse effects	Comments
Primary Membranous Nephropathy	a) Antibodies against PLA2R antigens in glomerular basement membrane b) Antibodies against Thrombospondin type 1 domain containing 7 A c) Antibodies against NELL d) Antibodies against other antigens	Methyl prednisolone pulses for 3 days followed by oral prednisolone for 27 days repeated on months 3 and 5	500–1 gm 0.5 mg/kg	Decrease circulating antibodies Anti inflammatory effect	Mentioned above	Time tested
	Cyclophosphamide	2 mg/kg orally on months 2,4 and 6	Targets T,B cells Decreases Antibody production	Mentioned above	Toxicity could limit its use Cost effective	
	Chlorambucil	0.2 mg/kg on months 2,4 and 6	Targets T,B cells, Decreases Antibody production Targets T, B cells	Mentioned above	Rarely used at present due to toxicity Needs prolonged duration	
	Cyclosporine	3–5 mg/kg/day	Decreases proteinuria due to hemodynamic effects	Mentioned above	Costly Nephrotoxicity could limit its prolonged use Less effective	
	Tacrolimus Rituximab	0.75 to 1 mg/kg/day 100 mg to 375 mg/m <sup>2</sup> and upto 1–2 grams in varying frequency	B cell depletion by targeting CD19 cells Decreases antibodies against target antigens	Mentioned above	Dose highly variable No consensus on appropriate dose Costly	
IgA Nephropathy	a) Activation of mucosal B cells b) Increased concentration of galactose deficient polyclonal IgA1(pIgA1) c) Deposition of pIgA1 and IgG complexes in the glomerulus d) Complement, cytokine and chemokine activation e) Mesangial cell proliferation, Glomerular inflammation, Glomerulosclerosis	Corticosteroids	1–2 mg/kg 500 mgIV	Decreases B cell activation	Mentioned above	Systemic steroids may cause infections/death

(continued)

Table 1. (continued)

Glomerular disease	Postulated pathogenesis	Treatment modalities	Dosage	Postulated mechanisms	Adverse effects	Comments
		Budesonide	16 mg daily	Decreases mucosal IgA1 production	Mild	Minimal systemic effects
		Mycophenolate mofetil	1.5 gm daily	Suppresses IgG production	Mentioned above	As above
		Renin angiotensin blockers	Variable depending on type	Decreases intraglomerular pressure Decreases proteinuria	May cause worsening renal function, Hyperkalemia	Immunosuppression sparing therapy
		Endothelin receptor blocker, (Sparsentan)	400 mg/day	Decreases intraglomerular pressure Decreases proteinuria	Hepatotoxicity	Immunosuppression sparing therapy
		SGLT2 inhibitors (eg. Dapagliflozin)	10 mg daily	Activation of tubuloglomerular feedback causing afferent arteriolar constriction Decreases intraglomerular pressure Decreases proteinuria	Urinary tract infection, worsening renal function	Immunosuppression sparing therapy
Lupus Nephritis	a) Production of autoantibodies targeting various organs b) Defective clearance of circulating immune complexes c) Disorder of B cells	Methyl prednisolone Prednisolone	a) Methyl prednisolone 0.5 to 1.5 gm pulses for 3 days in active lupus followed by Oral prednisolone 0.5 to 1 mg/kg daily and later tapered to alternate day	Targets T,B cells Decreases levels of autoantibodies Anti inflammatory effect	Mentioned above	Drug of first choice in active lupus Needs to be combined with other agents in Class 3 and Class 4 lupus
		Cyclophosphamide	Monthly pulses 500–750 mg/m <sup>2</sup> pulses for 6 doses then once in 3 months OR 500 mg every 2 weeks for 6 doses initially	Targets T,B cells Decreases levels of autoantibodies	Mentioned above	Risk of infertility Contraindicated in pregnancy

(continued)

Table 1. (continued)

Glomerular disease	Postulated pathogenesis	Treatment modalities	Dosage	Postulated mechanisms	Adverse effects	Comments
	Mycophenolate Mofetil	2–3 gm/day	Targets T,B cells Decreases levels of autoantibodies	Mentioned above	Useful in both induction and maintenance phase Contraindicated in pregnancy	
	Cyclosporine	3–5 mg/kg/day	Targets T, B cells Decreases levels of autoantibodies	Mentioned above	Can be used in pregnancy Nephrotoxicity could limit its prolonged use Can be used in resistant lupus as part of multitargeted therapy	
	Tacrolimus Voclosporin	0.75 to 1 mg/kg/day 64 mg twice daily		Same as for Cyclosporine		
	Rituximab	375 mg/m <sup>2</sup> in varying frequency	B cell depletion by targeting CD19 cells Decreases proteinuria due to hemodynamic effects	Mentioned above	Tried in resistant lupus with limited efficacy	
	Azathioprine	1–2 mg/kg	Targets T,B cells Decreases levels of autoantibodies	Mentioned above	Not ideal in induction phase Cheap	
	Belimumab	10 mg/kg	Decreases autoantibody levels Targets B cells Decreases levels of autoantibodies	Infusion reactions	Useful in maintenance phase Useful in resistant lupus	

(continued)

Table 1. (continued)

Glomerular disease	Postulated pathogenesis	Treatment modalities	Dosage	Postulated mechanisms	Adverse effects	Comments
Renal vasculitis	Antibody mediated Eg: a) Antibodies against neutrophilic cytoplasmic antigens(ANCA) eg Proteinase 3 (p-ANCA) b) Myeloperoxidase (c-ANCA) b) Immune complexes mediated glomerular damage c) Inflammatory cells/ cytokine mediated damage	Methyl prednisolone Prednisolone	a) Methyl prednisolone 0.5 to 1.5 gm pulses for 3 days in active lupus followed by Oral prednisolone 0.5 to 1 mg/kg/daily and later tapered to alternate day	Targets T,B cells Decreases levels of autoantibodies Anti inflammatory effect	Mentioned above	Useful in initial active phase
		Cyclophosphamide	Oral: 1–2 mg/kg for 6 months 500 mg/m <sup>2</sup> monthly pulses	Targets T,B cells Decreases levels of autoantibodies	Mentioned above	Proven efficacy but increase toxicity IV Pulses may have less toxicity
		Azathioprine	1–2 mg/kg	Targets T,B cells Decreases levels of autoantibodies	Mentioned above	Preferred in maintenance phase Better tolerability than cyclophosphamide Decreases relapses Less toxic Cost effective
		Mycophenolate Mofetil	2–3 gm/day	Targets T, B cells	Mentioned above	Better tolerability than cyclophosphamide Not shown to be better than Azathioprine in preventing relapses Costlier than Azathioprine
		Rituximab	No consensus on ideal dose Variable dose schedule in various trials 375 mg/m <sup>2</sup> /week for 4 weeks then every 6 months or 1 gm every 4 months tried	B cell depletion by targeting CD19 cells	Mentioned above	Comparable efficacy with cyclophosphamide with lesser toxicity, no risk of infertility Effective in preventing relapses especially in those with PR3+veANCA Costly

ANCA, Antineutrophil Cytoplasmic Antibody; CD19, Cluster of Differentiation 19; IgA, Immunoglobulin A; PLA2R, Phospholipase A2 Receptor; PR3, Proteinase 3; SGLT2, Sodium-Glucose Co-Transporter 2.

**Table 2. Summary of alterations suggested for optimizing immunosuppression in various glomerular diseases.**

Glomerular disease	Drug	Suggested alteration	Proposed advantage	Reference
Idiopathic nephrotic syndrome	Corticosteroids	Using single dose rather than divided dose	Decreases steroid toxicity	Ekka BK et al <sup>10</sup>
		Reducing initial duration to 2 weeks	Decreases steroid toxicity	Kainth D et al <sup>11</sup>
		Decreasing relapse rate and cumulative steroid dose by increasing initial duration to 6 weeks	Decreases steroid toxicity	Schiavens AM et al <sup>12</sup>
		Use of alternate day instead of daily steroids	Decreases steroid toxicity	Bolton WK et al <sup>20</sup>
	Cyclophosphamide	Using monthly intravenous boluses instead of daily oral dose	Decrease cumulative cyclophosphamide dose and toxicity	Prasad N et al <sup>23</sup>
			Increased compliance	
		Reduced dose		Etienne O et al <sup>26</sup>
		Decreases toxicity		
		Cost benefit		
		Reduced dose		Kahan BD <sup>30</sup>
		Decreases toxicity		
		Cost benefit		
		Cost benefit		George J et al <sup>35</sup>
		Lesser risk of developing Rituximab antibodies		
			Reduced toxicity	Rao UR et al <sup>45</sup>
			Cost Benefit	Jha V et al <sup>46</sup>
			Decreases Toxicity	Ramachandran R et al <sup>51</sup>
			Decrease risk of infections	George J et al <sup>52</sup>
			Cost benefit	Hogg RJ et al <sup>59</sup>
				Itami S et al <sup>60</sup>
			Reduces toxicity	Fellstrom BC et al <sup>61</sup>
			Reduces toxicity	
			Cost effective	
			Reduces toxicity	Rovin BH et al <sup>62</sup>
			Cost effective	Wheeler DC et al <sup>63</sup>
			Reduces toxicity	Houssiau FA <sup>67</sup>
			Cost effective	
			Reduces toxicity	Abraham MA et al <sup>69</sup>
			Cost effective	Sahin GM et al <sup>72</sup>
				Brad HR et al <sup>78</sup>
IgA Nephropathy	Corticosteroids	Restrict use to specific situations		
			Reduces toxicity	Mackensen A et al <sup>79</sup>
		Using targeted steroid release in ileum (Budesonide)		
			Reduces toxicity	
		Using non immunosuppressive agents to decrease proteinuria		
			Cost effective	
		Reduced dose and duration		
			Reduces toxicity	
		Substituting with Azathioprine		
			Cost effective	
Lupus Nephritis	Cyclophosphamide	Reduced dose and duration		
	Mycophenolate Mofetil	Substituting with Azathioprine		
			Reduces toxicity	
		Substitution with Voclosporin		
			Cost effective	
	Cyclosporine	Replacing conventional immunosuppressive agents in Lupus		
			Better efficacy	
	Anti-CD19 chimeric antigen receptor (CAR-T cells)		Less toxicity	
			Better efficacy	
			Lesser overall immunosuppression	
			Less toxicity	

AUC, area under the curve; CAR-T, Chimeric Antigen Receptor T-cell therapy; CD19, Cluster of Differentiation 19; IgA, Immunoglobulin A.

## Conclusions

Though immunosuppressive drugs have a role in various immune-mediated glomerular diseases, there is no clarity on the ideal choice, combinations, dose, or frequency. Table 2 offers suggestions based on the literature review of possible methods for optimizing immunosuppression. However, larger randomized controlled multicenter trials are needed to decide the ideal immunosuppression protocols to obtain the best clinical effects with the least toxicity and cost for the treatment of various glomerular diseases.

## Funding

None.

## Conflict of interest

None.

## Author contributions

Contributed to study concept and design: JG, RJ; acquisition of the data: JG, RJ; assay performance and data analysis: JG; drafting of the manuscript: JG, RJ; critical revision of the manuscript: JG, RJ; supervision: JG.

## Abbreviations

AUC, area under the curve; ANCA, antineutrophil cytoplasmic antibodies; CAR-T, Chimeric Antigen Receptor T-cell therapy; CD19, Cluster of Differentiation 19; CNI, calcineurin inhibitor; FRNS, frequent relapsing nephrotic syndrome; IgA, immunoglobulin A; MCD, minimal change disease; MMF, mycophenolate mofetil; MN, membranous nephropathy; PLA2R, phospholipase A2 receptor; pIgA1, polyclonal immunoglobulin A1; PR3, Proteinase 3; SDNS, steroid-dependent nephrotic syndrome.

## References

- [1] Kidney Disease: Improving Global Outcomes (KDIGO) Glomerular Diseases Work Group. KDIGO 2021 Clinical Practice Guideline for the Management of Glomerular Diseases. *Kidney Int* 2021;100(4S):S1–S276. doi:10.1016/j.kint.2021.05.021, PMID:34556256.
- [2] Couser WG. Basic and translational concepts of immune-mediated glomerular diseases. *J Am Soc Nephrol* 2012;23(3):381–399. doi:10.1681/ASN.2011030304, PMID:22282593.
- [3] Trautmann A, Vivarelli M, Samuel S, Gipson D, Sinha A, Schaefer F, et al. IPNA clinical practice recommendations for the diagnosis and management of children with steroid-resistant nephrotic syndrome. *Pediatr Nephrol* 2020;35(8):1529–1561. doi:10.1007/s00467-020-04519-1, PMID:32382828.
- [4] Noone DG, Iijima K, Parekh R. Idiopathic nephrotic syndrome in children. *Lancet* 2018;392(10141):61–74. doi:10.1016/S0140-6736(18)30536-1, PMID:29910038.
- [5] Hama T, Nakanishi K, Shima Y, Sato M, Mukaiyama H, Togawa H, et al. Renal biopsy criterion in idiopathic nephrotic syndrome with microscopic hematuria at onset. *Pediatr Nephrol* 2015;30(3):445–450. doi:10.1007/s00467-014-2946-9, PMID:25159721.
- [6] Vivarelli M, Massella L, Ruggiero B, Emma F. Minimal Change Disease. *Clin J Am Soc Nephrol* 2017;12(2):332–345. doi:10.2215/CJN.05000516, PMID:27940460.
- [7] Korbet SM, Whittier WL. Management of Adult Minimal Change Disease. *Clin J Am Soc Nephrol* 2019;14(6):911–913. doi:10.2215/CJN.01920219, PMID:30952629.
- [8] Korbet SM, Schwartz MM, Lewis EJ. Minimal-change glomerulopathy of adulthood. *Am J Nephrol* 1988;8(4):291–297. doi:10.1159/000167603, PMID:3189423.
- [9] . Alternate-day versus intermittent prednisone in frequently relapsing nephrotic syndrome. A report of “Arbeitsgemeinschaft für Pädiatrische Nephrologie”. *Lancet* 1979;1(8113):401–403. PMID:84259.
- [10] Ekka BK, Bagga A, Srivastava RN. Single-versus divided-dose prednisolone therapy for relapses of nephrotic syndrome. *Pediatr Nephrol* 1997;11(5):597–599. doi:10.1007/s004670050344, PMID:9323286.
- [11] Kainth D, Hari P, Sinha A, Pandey S, Bagga A. Short-Duration Prednisolone in Children with Nephrotic Syndrome Relapse: A Noninferiority Randomized Controlled Trial. *Clin J Am Soc Nephrol* 2021;16(2):225–232. doi:10.2215/CJN.06140420, PMID:33478976.
- [12] Schijvens AM, Teeninga N, Dorresteijn EM, Teerenstra S, Webb NJ, Schreuder MF. Steroid treatment for the first episode of childhood nephrotic syndrome: comparison of the 8 and 12 weeks regimen using an individual patient data meta-analysis. *Eur J Pediatr* 2021;180(9):2849–2859. doi:10.1007/s00431-021-04035-w, PMID:33774744.
- [13] Sinha A, Saha A, Kumar M, Sharma S, Afzal K, Mehta A, Kalaivani M, Hari P, Bagga A. Extending initial prednisolone treatment in a randomized control trial from 3 to 6 months did not significantly influence the course of illness in children with steroid-sensitive nephrotic syndrome. *Kidney Int* 2015;87(1):217–224. doi:10.1038/ki.2014.240, PMID:25029428.
- [14] Tarshish P, Tobin JN, Bernstein J, Edelmann CM Jr. Prognostic significance of the early course of minimal change nephrotic syndrome: report of the International Study of Kidney Disease in Children. *J Am Soc Nephrol* 1997;8(5):769–776. doi:10.1681/ASN.V85769, PMID:9176846.
- [15] Grennan D, Wang S. Steroid Side Effects. *JAMA* 2019;322(3):282. doi:10.1001/jama.2019.8506, PMID:31310300.
- [16] Yadav M, Sinha A, Khandelwal P, Hari P, Bagga A. Efficacy of low-dose daily versus alternate-day prednisolone in frequently relapsing nephrotic syndrome: an open-label randomized controlled trial. *Pediatr Nephrol* 2019;34(5):829–835. doi:10.1007/s00467-018-4071-7, PMID:30194663.
- [17] Nolasco F, Cameron JS, Heywood EF, Hicks J, Ogg C, Williams DG. Adult-onset minimal change nephrotic syndrome: a long-term follow-up. *Kidney Int* 1986;29(6):1215–1223. doi:10.1038/ki.1986.130, PMID:3747335.
- [18] Hogan J, Radhakrishnan J. The treatment of minimal change disease in adults. *J Am Soc Nephrol* 2013;24(5):702–711. doi:10.1681/ASN.2012070734, PMID:23431071.
- [19] Waldman M, Crew RJ, Valeri A, Busch J, Stokes B, Markowitz G, et al. Adult minimal-change disease: clinical characteristics, treatment, and outcomes. *Clin J Am Soc Nephrol* 2007;2(3):445–453. doi:10.2215/CJN.03531006, PMID:17699450.
- [20] Bolton WK, Atuk NO, Sturgill BC, Westervelt FB Jr. Therapy of the idiopathic nephrotic syndrome with alternate day steroids. *Am J Med* 1977;62(1):60–70. doi:10.1016/0002-9343(77)90350-3, PMID:835592.
- [21] Kidney Disease: Improving Global Outcomes (KDIGO) Lupus Nephritis Work Group. KDIGO 2024 Clinical Practice Guideline for the management of LUPUS NEPHRITIS. *Kidney Int* 2024;105(1S):S1–S69. doi:10.1016/j.kint.2023.09.002, PMID:38182286.
- [22] Lentz RD, Bergstein J, Steffes MW, Brown DR, Prem K, Michael AF, et al. Postpubertal evaluation of gonadal function following cyclophosphamide therapy before and during puberty. *J Pediatr* 1977;91(3):385–394. doi:10.1016/s0022-3476(77)81305-x, PMID:894406.
- [23] Prasad N, Gulati S, Sharma RK, Singh U, Ahmed M. Pulse cyclophosphamide therapy in steroid-dependent nephrotic syndrome. *Pediatr Nephrol* 2004;19(5):494–498. doi:10.1007/s00467-003-1404-x, PMID:15015070.
- [24] Colattur SN, Korbet SM. Long-term Outcome of Adult Onset Idiopathic Minimal Change Disease. *Saudi J Kidney Dis Transpl* 2000;11(3):334–344. PMID:18209325.
- [25] Latta K, von Schnakenburg C, Ehrlich JH. A meta-analysis of cytotoxic treatment for frequently relapsing nephrotic syndrome in children. *Pediatr Nephrol* 2001;16(3):271–282. doi:10.1007/s004670000523, PMID:11322378.

- [26] Hampé-Kautz V, Roman T, Schwob T, Courault B, Etienne O. In-vivo repeatability of three intra-oral spectrophotometers. *J Esthet Restor Dent* 2024;36(3):520–526. doi:10.1111/jerd.13182, PMID:38168888.
- [27] Niaudet P, Broyer M, Habib R. Treatment of idiopathic nephrotic syndrome with cyclosporin A in children. *Clin Nephrol* 1991;35(Suppl 1):S31–36. PMID:1860265.
- [28] Ponticelli C, Edefonti A, Ghio L, Rizzoni G, Rinaldi S, Gusmano R, et al. Cyclosporin versus cyclophosphamide for patients with steroid-dependent and frequently relapsing idiopathic nephrotic syndrome: a multicentre randomized controlled trial. *Nephrol Dial Transplant* 1993;8(12):1326–1332. PMID:8159300.
- [29] Niioka T, Kagaya H, Saito M, Inoue T, Numakura K, Yamamoto R, et al. Impact of the CYP3A5 genotype on the distributions of dose-adjusted trough concentrations and incidence of rejection in Japanese renal transplant recipients receiving different tacrolimus formulations. *Clin Exp Nephrol* 2017;21(5):787–796. doi:10.1007/s10157-016-1375-4, PMID:28271256.
- [30] Kahan BD. Drug therapy: cyclosporine. *New Engl J Med* 1989;321:1725–1738. doi:10.1056/NEJM198910123211505, PMID:2674716.
- [31] Suzuki K, Oki E, Tsuruga K, Aizawa-Yashiro T, Ito E, Tanaka H. Benefits of once-daily administration of cyclosporine a for children with steroid-dependent, relapsing nephrotic syndrome. *Tohoku J Exp Med* 2010;220(3):183–186. doi:10.1620/tjem.220.183, PMID:20208412.
- [32] Larkins NG, Liu ID, Willis NS, Craig JC, Hodson EM. Non-corticosteroid immunosuppressive medications for steroid-sensitive nephrotic syndrome in children. *Cochrane Database Syst Rev* 2020;4(4):CD002290. doi:10.1002/14651858.CD002290.pub5, PMID:32297308.
- [33] Sinha A, Puraswani M, Kalaivani M, Goyal P, Hari P, Bagga A. Efficacy and safety of mycophenolate mofetil versus levamisole in frequently relapsing nephrotic syndrome: an open-label randomized controlled trial. *Kidney Int* 2019;95(1):210–218. doi:10.1016/j.kint.2018.08.039, PMID:30497684.
- [34] Munyentwali H, Bouachi K, Audard V, Remy P, Lang P, Mojaat R, et al. Rituximab is an efficient and safe treatment in adults with steroid-dependent minimal change disease. *Kidney Int* 2013;83(3):511–516. doi:10.1038/ki.2012.444, PMID:23325085.
- [35] George J, Alex S, Thomas ETA, Gracious N, Vineetha NS, Kumar S. Clinical Response and Pattern of B cell Suppression with Single Low Dose Rituximab in Nephrology. *Kidney360* 2020;1(5):359–367. doi:10.34067/KID.0000072020, PMID:35369364.
- [36] Beck LH Jr, Bonegio RG, Lambeau G, Beck DM, Powell DW, Cummins TD, et al. M-type phospholipase A2 receptor as target antigen in idiopathic membranous nephropathy. *N Engl J Med* 2009;361(1):11–21. doi:10.1056/NEJMoa0810457, PMID:19571279.
- [37] Tomas NM, Beck LH Jr, Meyer-Schwesinger C, Seitz-Polski B, Ma H, Zahner G, et al. Thrombospondin type-1 domain-containing 7A in idiopathic membranous nephropathy. *N Engl J Med* 2014;371(24):2277–2287. doi:10.1056/NEJMoa1409354, PMID:25394321.
- [38] Howman A, Chapman TL, Langdon MM, Ferguson C, Adu D, Feehally J, et al. Immunosuppression for progressive membranous nephropathy: A UK randomised controlled trial. *Lancet* 2013;381(9868):744–751. doi:10.1016/S0140-6736(12)61566-9, PMID:23312808.
- [39] Cattran DC, Appel GB, Hebert LA, Hunsicker LG, Pohl MA, Hoy WE, et al. Cyclosporine in patients with steroid-resistant membranous nephropathy: a randomized trial. *Kidney Int* 2001;59(4):1484–1490. doi:10.1046/j.1523-1755.2001.0590041484.x, PMID:11260412.
- [40] Remuzzi G, Chiurchiu C, Abbate M, Brusegan V, Bontempelli M, Ruggenenti P. Rituximab for idiopathic membranous nephropathy. *Lancet* 2002;360(9337):923–924. doi:10.1016/S0140-6736(02)11042-7, PMID:12354476.
- [41] Ruggenenti P, Debiec H, Ruggiero B, Chianca A, Pelle T, Gaspari F, et al. Anti-Phospholipase A2 Receptor Antibody Titer Predicts Post-Rituximab Outcome of Membranous Nephropathy. *J Am Soc Nephrol* 2015;26(10):2545–2558. doi:10.1681/ASN.2014070640, PMID:25804280.
- [42] Sethi S, Kumar S, Lim K, Jordan SC. Obinutuzumab is Effective for the Treatment of Refractory Membranous Nephropathy. *Kidney Int Rep* 2020;5(9):1515–1518. doi:10.1016/j.ejir.2020.06.030, PMID:32954076.
- [43] Hudson R, Rawlings C, Mon SY, Jefferis J, John GT. Treatment re-sistant M-type phospholipase A2 receptor associated membranous nephropathy responds to obinutuzumab: a report of two cases. *BMC Nephrol* 2022;23(1):134. doi:10.1186/s12882-022-02761-3, PMID:35392837.
- [44] Ponticelli C, Zucchelli P, Imbasciati E, Cagnoli L, Pozzi C, Passerini P, et al. Controlled trial of methylprednisolone and chlorambucil in idiopathic membranous nephropathy. *N Engl J Med* 1984;310(15):946–950. doi:10.1056/NEJM198404123101503, PMID:6366560.
- [45] Rao UR, Prabhu Attur R, Rangaswamy D, Shenoy S, Laxminarayana SLK, Nagaraju SP. Efficacy and safety of a modified- “modified Ponticelli” regimen for treatment of primary membranous nephropathy. *J Nephropathol* 2019;8(3):e25. doi:10.15171/jnp.2019.25.
- [46] Jha V, Ganguli A, Saha TK, Kohli HS, Sud K, Gupta KL, et al. A randomized, controlled trial of steroids and cyclophosphamide in adults with nephrotic syndrome caused by idiopathic membranous nephropathy. *J Am Soc Nephrol* 2007;18(6):1899–1904. doi:10.1681/ASN.2007020166, PMID:17494881.
- [47] Emadi A, Jones RJ, Brodsky RA. Cyclophosphamide and cancer: golden anniversary. *Nat Rev Clin Oncol* 2009;6(11):638–647. doi:10.1038/nrclinonc.2009.146, PMID:19786984.
- [48] Ramachandran R, Yadav AK, Kumar V, Siva Tez Pinnamaneni V, Nada R, Ghosh R, et al. Two-Year Follow-up Study of Membranous Nephropathy Treated With Tacrolimus and Corticosteroids Versus Cyclical Corticosteroids and Cyclophosphamide. *Kidney Int Rep* 2017;2(4):610–616. doi:10.1016/j.ejir.2017.02.004, PMID:29142979.
- [49] Fervenza FC, Canetta PA, Barbour SJ, Lafayette RA, Rovin BH, Aslam N, et al. A multicenter randomized controlled trial of rituximab versus cyclosporine in the treatment of idiopathic membranous nephropathy (MENTOR). *Nephron* 2015;130:159–168. doi:10.1159/000430849, PMID:26087670.
- [50] Naik S, Pal D, Shukla S, Kumar V, Kumar A, Jha V, et al. Rituximab in Patients With Primary Membranous Nephropathy With High Immunologic Risk. *Kidney Int Rep* 2023;8(8):1660–1664. doi:10.1016/j.ejir.2023.05.009, PMID:37547518.
- [51] Ramachandran R, Yadav AK, Kumar V, Gupta KL, Kohli HS. CD19 Targeted Low-Dose Rituximab Is Effective in the Management of Refractory Phospholipase A2 Receptor Antibody-Associated Membranous Nephropathy. *Kidney Int Rep* 2016;2(1):89–90. doi:10.1016/j.ejir.2016.08.019, PMID:29142946.
- [52] George J, Alex S, Raji R, George M, Gopal A, Thomas A, et al. Low dose of rituximab is clinically and cost effective in primary membranous nephropathy. *Kidney Int Rep* 2020;5(3):167.
- [53] Knoppova B, Reilly C, King RG, Julian BA, Novak J, Green TJ. Pathogenesis of IgA Nephropathy: Current Understanding and Implications for Development of Disease-Specific Treatment. *J Clin Med* 2021;10(19):4501. doi:10.3390/jcm10194501, PMID:34640530.
- [54] Tesar V, Troyanov S, Bellur S, Verhave JC, Cook HT, Feehally J, et al. Corticosteroids in IgA Nephropathy: A Retrospective Analysis from the VALIGA Study. *J Am Soc Nephrol* 2015;26(9):2248–58. doi:10.1681/ASN.2014070697, PMID:25677392.
- [55] Lv J, Zhang H, Wong MG, Jardine MJ, Hladunewich M, Jha V, et al. Effect of oral methylprednisolone on clinical outcomes in patients with IgA nephropathy: The TESTING randomized clinical trial. *JAMA* 2017;318:432–442. doi:10.1001/jama.2017.9362, PMID:28763548.
- [56] Rauen T, Eitner F, Fitzner C, Sommerer C, Zeier M, Otte B, et al. Intensive supportive care plus immunosuppression in IgA nephropathy. *N Engl J Med* 2015;373:2225–2236. doi:10.1056/NEJMoa1415463, PMID:26630142.
- [57] Hou FF, Xie D, Wang J, Xu X, Yang X, Ai J, et al. Effectiveness of Mycophenolate Mofetil Among Patients With Progressive IgA Nephropathy: A Randomized Clinical Trial. *JAMA Netw Open* 2023;6(2):e2254054. doi:10.1001/jamanetworkopen.2022.54054.
- [58] Hogg RJ, Bay RC, Jennette JC, Sibley R, Kumar S, Fervenza FC, et al. Randomized controlled trial of mycophenolate mofetil in children, adolescents, and adults with IgA nephropathy. *Am J Kidney Dis* 2015;66(5):783–791. doi:10.1053/j.ajkd.2015.06.013, PMID:26209543.
- [59] Itami S, Moriyama T, Miyabe Y, Karasawa K, Nitta K. A Novel Scoring System Based on Oxford Classification Indicating Steroid Therapy Use for IgA Nephropathy. *Kidney Int Rep* 2022;7(1):99–107. doi:10.1016/j.ejir.2021.10.007, PMID:35005318.

- [60] Rovin BH, Adler SG, Barratt J, Bridoux F, Burdige KA, Chan TM, et al. Executive summary of the KDIGO 2021 Guideline for the Management of Glomerular Diseases. *Kidney Int* 2021;100(4):753–779. doi:10.1016/j.kint.2021.05.015, PMID:34556300.
- [61] Fellström BC, Barratt J, Cook H, Coppo R, Feehally J, de Fijter JW, et al. Targeted-release budesonide versus placebo in patients with IgA nephropathy (NEFIGAN): a double-blind, randomised, placebo-controlled phase 2b trial. *Lancet* 2017;389(10084):2117–2127. doi:10.1016/S0140-6736(17)30550-0, PMID:28363480.
- [62] Rovin BH, Barratt J, Heerspink HJL, Alpers CE, Bieler S, Chae DW, et al. Efficacy and safety of sparsentan versus irbesartan in patients with IgA nephropathy (PROTECT): 2-year results from a randomised, active-controlled, phase 3 trial. *Lancet* 2023;402(10417):2077–2090. doi:10.1016/S0140-6736(23)02302-4, PMID:37931634.
- [63] Wheeler DC, Toto RD, Steffánsson BV, Jongs N, Chertow GM, Greene T, et al. A pre-specified analysis of the DAPA-CKD trial demonstrates the effects of dapagliflozin on major adverse kidney events in patients with IgA nephropathy. *Kidney Int* 2021;100(1):215–224. doi:10.1016/j.kint.2021.03.033, PMID:33878338.
- [64] Lafayette RA, Canetta PA, Rovin BH, et al. A randomized, controlled trial of rituximab in IgA nephropathy with proteinuria and renal dysfunction. *J Am Soc Nephrol* 2017;28:1306–1313.
- [65] George J. Management of lupus nephritis. *J Assoc Physicians India* 2003;51:489–494. PMID:12974433.
- [66] Austin HA 3rd, Klippel JH, Balow JE, le Riche NG, Steinberg AD, Plotz PH, et al. Therapy of lupus nephritis. Controlled trial of prednisone and cytotoxic drugs. *N Engl J Med* 1986;314(10):614–619. doi:10.1056/NEJM198603063141004, PMID:3511372.
- [67] Houssiau FA, Vasconcelos C, D'Cruz D, Sebastiani GD, Garrido Ed Ede R, Danieli MG, et al. Immunosuppressive therapy in lupus nephritis: the Euro-Lupus Nephritis Trial, a randomized trial of low-dose versus high-dose intravenous cyclophosphamide. *Arthritis Rheum* 2002;46(8):2121–2131. doi:10.1002/art.10461, PMID:12209517.
- [68] Appel GB, Contreras G, Dooley MA, Ginzler EM, Isenberg D, Jayne D, et al. Mycophenolate mofetil versus cyclophosphamide for induction treatment of lupus nephritis. *J Am Soc Nephrol* 2009;20(5):1103–1112. doi:10.1681/ASN.2008101028, PMID:19369404.
- [69] Abraham MA, Korula A, Arun KN, Jayakrishnan K, John GT, Thomas PP, et al. Treatment of diffuse proliferative lupus nephritis: an Indian experience. *Natl Med J India* 1997;10(6):273–275. PMID:9481097.
- [70] Dooley MA, Jayne D, Ginzler EM, Isenberg D, Olsen NJ, Wofsy D, et al. Mycophenolate versus azathioprine as maintenance therapy for lupus nephritis. *N Engl J Med* 2011;365(20):1886–1895. doi:10.1056/NEJMoa1014460, PMID:22087680.
- [71] Houssiau FA, D'Cruz D, Sangle S, Remy P, Vasconcelos C, Petrovic R, et al. Azathioprine versus mycophenolate mofetil for long-term immunosuppression in lupus nephritis: results from the MAINTAIN Nephritis Trial. *Ann Rheum Dis* 2010;69(12):2083–2089. doi:10.1136/ard.2010.131995, PMID:20833738.
- [72] Sahin GM, Sahin S, Kiziltas S, Masatlioglu S, Oguz F, Ergin H. Mycophenolate mofetil versus azathioprine in the maintenance therapy of lupus nephritis. *Ren Fail* 2008;30(9):865–869. doi:10.1080/08860220802353843, PMID:18925525.
- [73] Hiemstra TF, Walsh M, Mahr A, Savage CO, de Groot K, Harper L, et al. Mycophenolate mofetil vs azathioprine for remission maintenance in antineutrophil cytoplasmic antibody-associated vasculitis: a randomized controlled trial. *JAMA* 2010;304(21):2381–2388. doi:10.1001/jama.2010.1658, PMID:21060104.
- [74] Liu Z, Zhang H, Liu Z, Xing C, Fu P, Ni Z, et al. Multitarget therapy for induction treatment of lupus nephritis: a randomized trial. *Ann Intern Med* 2015;162(1):18–26. doi:10.7326/M14-1030, PMID:25383558.
- [75] Doria A, Di Lenardo L, Vario S, Calligaro A, Vaccaro E, Gambari PF. Cyclosporin A in a pregnant patient affected with systemic lupus erythematosus. *Rheumatol Int* 1992;12(2):77–78. doi:10.1007/BF00300981, PMID:1411086.
- [76] Rovin BH, Furie R, Latinis K, Looney RJ, Fervenza FC, Sanchez-Guerrero J, et al. Efficacy and safety of rituximab in patients with active proliferative lupus nephritis: the Lupus Nephritis Assessment with Rituximab study. *Arthritis Rheum* 2012;64(4):1215–1226. doi:10.1002/art.34359, PMID:22231479.
- [77] Furie R, Rovin BH, Houssiau F, Malvar A, Teng YKO, Contreras G, et al. Two-Year, Randomized, Controlled Trial of Belimumab in Lupus Nephritis. *N Engl J Med* 2020;383(12):1117–1128. doi:10.1056/NEJMoa2001180, PMID:32937045.
- [78] Rovin BH, Teng YKO, Ginzler EM, Arriens C, Caster DJ, Romero-Diaz J, et al. Efficacy and safety of voclosporin versus placebo for lupus nephritis (AURORA 1): a double-blind, randomised, multicentre, placebo-controlled, phase 3 trial. *Lancet* 2021;397(10289):2070–2080. doi:10.1016/S0140-6736(21)00578-X, PMID:33971155.
- [79] Mackensen A, Müller F, Mougiakakos D, Böltz S, Wilhelm A, Aigner M, et al. Anti-CD19 CAR T cell therapy for refractory systemic lupus erythematosus. *Nat Med* 2023;29(11):2956. doi:10.1038/s41591-022-02091-9, PMID:36329355.
- [80] Yates M, Watts R. ANCA-associated vasculitis. *Clin Med (Lond)* 2017;17(1):60–64. doi:10.7861/clinmedicine.17-1-60, PMID:28148583.
- [81] Little MA, Nightingale P, Verburgh CA, Hauser T, De Groot K, Savage C, et al. Early mortality in systemic vasculitis: relative contribution of adverse events and active vasculitis. *Ann Rheum Dis* 2010;69(6):1036–1043. doi:10.1136/ard.2009.109389, PMID:19574233.
- [82] Harper L, Morgan MD, Walsh M, Hoglund P, Westman K, Flossmann O, et al. Pulse versus daily oral cyclophosphamide for induction of remission in ANCA-associated vasculitis: long-term follow-up. *Ann Rheum Dis* 2012;71(6):955–960. doi:10.1136/annrheumdis-2011-200477, PMID:22128076.
- [83] Jones RB, Tervaert JWC, Hauser T, Luqmani R, Morgan MD, Peh CA, et al. Rituximab versus cyclophosphamide in ANCA-associated renal vasculitis. *N Engl J Med* 2010;363(3):211–220. doi:10.1056/NEJMoa0909169, PMID:20647198.
- [84] Unizony S, Villarreal M, Miloslavsky EM, Lu N, Merkel PA, Spiera R, et al. Clinical outcomes of treatment of anti-neutrophil cytoplasmic antibody (ANCA)-associated vasculitis based on ANCA type. *Ann Rheum Dis* 2016;75(6):1166–1169. doi:10.1136/annrheumdis-2015-208073, PMID:26621483.
- [85] Kelley JM, Monach PA, Ji C, Zhou Y, Wu J, Tanaka S, et al. IgA and IgG antineutrophil cytoplasmic antibody engagement of Fc receptor genetic variants influences granulomatosis with polyangiitis. *Proc Natl Acad Sci U S A* 2011;108(51):20736–20741. doi:10.1073/pnas.1109221109, PMID:22147912.
- [86] Yates M, Watts RA, Bajema IM, Cid MC, Crestani B, Hauser T, et al. EULAR/ERA-EDTA recommendations for the management of ANCA-associated vasculitis. *Ann Rheum Dis* 2016;75(9):1583–1594. doi:10.1136/annrheumdis-2016-209133, PMID:27338776.
- [87] Jones RB, Hiemstra TF, Ballarin J, Blockmans DE, Brogan P, Bruchfeld A, et al. Mycophenolate mofetil versus cyclophosphamide for remission induction in ANCA-associated vasculitis: a randomised, non-inferiority trial. *Ann Rheum Dis* 2019;78(3):399–405. doi:10.1136/annrheumdis-2018-214245, PMID:30612116.
- [88] Jayne D, Rasmussen N, Andrassy K, Bacon P, Tervaert JWC, Dado-niené J, et al. A randomized trial of maintenance therapy for vasculitis associated with antineutrophil cytoplasmic autoantibodies. *N Engl J Med* 2003;349(1):36–44. doi:10.1056/NEJMoa020286, PMID:12840090.
- [89] Guillemin L, Pagnoux C, Karras A, Khouatra C, Aumaître O, Cohen P, et al. Rituximab versus azathioprine for maintenance in ANCA-associated vasculitis. *N Engl J Med* 2014;371(19):1771–1780. doi:10.1056/NEJMoa1404231, PMID:25372085.
- [90] Boyer-Suauet S, Andreani M, Lateb M, Savenkoff B, Brugge V, Ben-zaken S, et al. Neutralizing Anti-Rituximab Antibodies and Relapse in Membranous Nephropathy Treated With Rituximab. *Front Immunol* 2020;10:3069. doi:10.3389/fimmu.2019.03069, PMID:31998325.
- [91] Charles P, Terrier B, Perrodeau É, Cohen P, Faguer S, Huart A, et al. Comparison of individually tailored versus fixed-schedule rituximab regimen to maintain ANCA-associated vasculitis remission: results of a multicentre, randomised controlled, phase III trial (MAINRITSAN2). *Ann Rheum Dis* 2018;77(8):1143–1149. doi:10.1136/annrheumdis-2017-212878, PMID:29695500.
- [92] Mullard A. CAR T cell therapies raise hopes – and questions – for lupus and autoimmune disease. *Nat Rev Drug Discov* 2023;22(11):859–861. doi:10.1038/d41573-023-00166-x, PMID:37833555.